
 
 

 

 

 
 

 

Faculty of Engineering 

Department of Textile Engineering 

 

 
REPORT ON 

Industrial Attachment 

At 

Montex Fabrics Ltd.(Mondol Group) 

Nayapara, Kashimpur, Gazipur. 

 
Course Title: Industrial Attachment 

Course Code: TE-418 

 
 

 

Submitted By: 

Md. Omar Faruk   ID: 111-23-2420 
 

Supervised By: 

Md. Mominur Rahman 

Senior Lecturer 

Department of TE 

Daffodil International University 

 

This Report Presented in Partial Fulfillment of the Requirements for the 

Degree of Bachelor of Science in Textile Engineering. 
 

Advance in Apparel Manufacturing Technology 

 

Duration: From September 10, 2014 to November 09, 2014.



ii | P a g e                 ©  Daffodil International University 
[...]
Set dryer at Low heat. 

 

 

Do not dry (used with do not wash). 

 

 

Special Instructions 

Icons: What it means: 

 

Line dry/hang to dry - hang damp from line or bar and allow to 

dry. 

 

Drip dry - hang wet on plastic hanger and allow to dry with 

hand shaping only. 

 

Dry flat - lay garment on flat surface. 

 

Dry in the shade. 

Bleach Symbols 

 

Icons: What it means: 

 

Use any bleach (when needed). 



83 | P a g e                 ©  Daffodil International University 
 

 

 

Use only non-chlorine bleach (when needed). 

Iron - Dry or Steam 

Icons: What it means: 

 

Iron - Ironing is needed. 

 

Iron using High temperature setting. 

 

Iron using Medium temperature setting. 

 

Iron using Low temperature setting. 

 

 

Do not iron or press with heat. 

 

 

 

No steam - iron without using steam. 

 

Dry-clean - Normal Cycle 

 

 

Dry-clean. 

 

Dry-clean using any solvent. 

 

Dry-clean using any solvent except trichloroethylene. 

 

Dry-clean using Petroleum solvent only. 



84 | P a g e                 ©  Daffodil International University 
 

 

  

3.10.11 General Inspection Instruction for Quality Inspectors 

 Accessories check should be as per approved Trim card. 

 Check properly preliminary output/Production with approved counter sample. 

  Stitching per inch (SPI) must be 13/14. 

 All process stitching tension should be properly adjusted. 

 Uneven Neck shape not accepted Neck shape S /B Nice& more round. 

 Both side neck line (V-NK/POLO SHIRT) S/B Even. 

 Placket with S/B Even & Straight, Slanted Placket Box not accepted. 

 Shoulder, Sleeve length, Sleeve opening, Underarm & Side seam must be even. 

 Armhole, Side seam & Body Hem (Bottom) shape should be counter sample 

shape. 

 Garments free from any kind of spot. 

 Any kind of fabric defect twist garments not accept. 

 Alter, Rejection, Spot Fabric defect must be kept separately. 

Four point system 

 

 

 

  

 

 

 

 

 

 

Do not dry-clean. 

 

Defect Length Assigned Points 

0-3 inch 1 point 

3.1-6 inch 2 point 

6.1-9 inch 3 point 

>9.1 inch 4 point 

Hole Points 

Less or Equal to 1 inch 2 

Larger than 1 inch 4 



85 | P a g e                 ©  Daffodil International University 
 

 

 

 

STANDARD: 

 

 

 

Note: Few Buyers also allow till 60 point as 2
nd

 quality product/for rectification. 

Basic Information Relevant to Quality 

1) Measurement with Technical Spec. 

2) Style Description 

3) Fabrics  Description 

4) Fabrics width /weight 

5) Washing Shrinkage if any 

 

3.10.12 Commercial Invoice’s 

This is the document that you use to collect money from your buyer. Therefore, it must 

contain the correct unit price with the indication of FOB the shipping port, or CIF or 

CNF at the shipping destination. If the terms used are FOB the shipping port, then it is 

simple and easy.  

Bill of Lading: 

It is a major document if the goods are dispatched by sea. 

The document represents:  

1. A formal receipt for the goods  

2. The evidence of the contract of carriage of the goods between the 

shipper of the goods and the shipping company  

3. The document of title to the goods  

 

(Total point X GSM) 

Quality (points per 100 square meter) =  

   (Roll weightX10) 

1 2 3 

< 40 41-79 >80 

OK ASK FOR 

RECTIFICATION 

REJECT 



86 | P a g e                 ©  Daffodil International University 
 

Types of B/L: 

Straight Bill of 

Lading 

Non negotiable bill of lading consigned directly to importer 

cosigned directly to third party  

Memo Bill of 

Lading: 

Needed for documents & revenue purpose. Short shipment & 

Advance / roller CGO. 

Express Bill of 

Lading 

Non negotiable bill of lading consigned directly to third party 

Hard copy is not required by shipper. 

Sea—Way Bill of 

Lading 

Non negotiable bill of lading Needed short transit time in house 

transportation between Multinational companies without L / C 

Shipping Terms: 

 Consignee 

 FCL (full container load) 

 Shipper 

 LCL (less container load) 

3.10.13 Shipment 

When we refer to documentation in the process of export, we usually refer to the 

preparation of documents which the shipper uses to collect money for the goods shipped.  

1) The buyer‘s bank who has open the L /C to you if it is L /C payment, otherwise you 

will have delay in receiving the proceeds of the goods you have shipped. 

2) The customs, otherwise you will have delay in clearing the goods through customs. 

3) your buyer, giving him the correct information in all respect, particularly all the 

packing details in order to enable him to distribute the merchandise correctly to the retail 

stores. 

 C&F (cost and freight) 

 CIF (cost, insurance, freight) 

 CM= This refers to the manufacturing cost and this term means "cut and make". 

 CMQ= This term means "cut, make and quota" and is similar to 'CM' 



87 | P a g e                 ©  Daffodil International University 
 

 CMT = The term means "cut, make and trim". 

 CMTQ= The term means "cut, make, trim and quota".  

 FOB= Free On Board 

 FOB Airport (FOA)= This is similar to the term FOB 

 Export License= In Hong Kong, export licences are needed for all garments and 

textile products. The licences are issued by the Trade Department 

Packing List: This is a document that indicates the contents of each individual 

carton/ package in the container. The packing list includes the cubic measurement of 

the cartons/package, the weight, the number of cartons/packages, the breakdown of 

the goods by size/color/quantity. 

 

 

3.11WTP and ETP 

 

3.11.1 Water 

Pump pressure ranges from 0-10 bar. Water is stored in the water treatment plant. The 

water is collected from the 120 ft. below to the earth. In this region, the water is not so 

hard enough that can cause create problems in dyeing & other sections.  This water is 

treated with resins mainly. 

 

Fig: Water supply pump 

 



88 | P a g e                 ©  Daffodil International University 
 

3.11.2 Water Treatment Plant (WTP) 

Water for a textile plant may come from various sources. But this water cannot be used 

directly in textile processing because it contains various salts. These salts are mainly the 

carbonates (CO3
2-

), Hydrogen carbonates or bi-carbonates 

Sulphates (SO4
2-

 ) and Chlorides (Cl
-
) of Calcium (Ca

2+
), and Magnesium (Mg

2+
). These 

are called hardness in the water. These must be removed though water treatment plant. 

 

3.11.3 Effluent Treatment Plant (ETP) 

The effluent generated from different sections of a textile industry must be treated before 

they are discharged to the environment. Various chemicals and physical means are 

introduced for this purpose. 

 

Capacity   :  80m
3
/hr 

 

Cost     :  Tk. 2.25/ Kg 

 

 

3.11.4 Flow Chart for ETP 

 

Waste water 

 

Mechanical barge crain 

 

Collection tank / equalization tank 

 

Pumping water 

 

Clarifier settles off 

 

Bio-tower tank 

 

Pumping 

 

Airation tank 

pH check 



89 | P a g e                 ©  Daffodil International University 
 

Lamallah (Secondary Clarifier) 

 

Dispose to environment 

 

 

Fig: Surface of ETP 

3.11.5 Process Flow of Biological Effluent Treatment Plant 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Fabric Dyeing 

Pumping and Screening 

Homogenizing Tank 

Distribution Tank 

Biological Oxidation Tank 

Sedmentation Tank 

Sludge Return Tank 

Sludge Thickener  

Dry Sludge 

Filter Press 

Acid Dosing 

Antifoaming Dosing 

Decolourent Dosing 

Polyelectrolyte 

Dosing 



90 | P a g e                 ©  Daffodil International University 
 

3.11.6 Function of Different Unite Of Biological Effluent Treatment Plant 

(ETP) 

 Screening unit: It works like a filter. By filtering waste water, it removes 

threads, pieces of fabrics, small metal pieces etc. In this unit a rotating brush is 

used for clean the pores if screen.  

 Storage and Homogenization Tank: Different waste water from varies process 

is stored and makes a homogeneous mixture by mixing different concentration of 

waste water. 

 

•Neutralization tank: 

Neutralization of waste water is performed by dosing 98% H2SO4 as required to 

control the pH 

Of waste water pH range 6.5 to 7.5. 

 

•Distribution tank: 

It distributes the water to the biological oxidation tank. Continuous aeration is supplied 

here. Antifoam is dosed here to control the foaming in the oxidation tank. 

 

•Biological oxidation tank: 

It is the heat of E T P. The entire harmful chemicals are damaged here by breaking their 

bonds. This is done by bacteria.  

 

 Temperature            : 35° to 37° C 

  PH   (Maximum)     : 6.5  

 Dissolved oxygen   : 4 PPM 

 

•Sedimentation Tank / Biological feeding tank: 

Treated water is overflowed here from oxidation tank. Decolourent is used here to 

destroy the color of waste water. 

 

•Settling tank / Sedimentation Basin: 

A tank or basin in which waste water is held for a period of time, during which the 

heavier solids settle to the bottom and the lighter material will floats to the water surface.  



91 | P a g e                 ©  Daffodil International University 
 

• Sludge Thickener bed: 

Here sludge is dried which is used as good fertilizer as well as fuel of brick field. Sludge 

is dried under the sunlight. 

3.11.7 Chemicals used in ETP 

 Ferrous-Sulphate-(FeSO4-7H2O) 

 Sulphuric-Acid (H2SO4) 

 Lime 

 Polymer 

 Sodium-Hypo-Chloride (NaOCl) 

 Urea-Fertilizer 

 TSP 

 De-color 

 

 

 

 

 

Required Chemical of Biological E T P: 

 

H2SO4: 

 

Function: Neutralize the waste water controlling the PH. It is auto dispensed in the 

neutralization tank. 

 

Polyelectrolyte: 

Function: Used for sedimentation / sludge coagulation and also killing bacteria. 

 

Antifoaming Agent: 

Function: Used for reduction / controlling foam. It is used auto / manually in the 

distribution tank. 

 

De-colorant: 

Function: Used for removing color. It is used auto / manually in the sedimentation 

feeding tank. 



92 | P a g e                 ©  Daffodil International University 
 

Sodium Hypochlorite: 

Function: It is used to kill the harmful bacteria. It is used in the biological oxidation tank. 

 

Product Quality Checked: 

 Biological Oxygen Demand (BOD) 

 Chemical Oxygen Demand (COD) 

 Total suspended solids 

 Total dissolved solids 

 Color 

 pH       

 

Effluent Analyzing Report: 

Parameter  

PH 

COD 

BOD 

Color 

Phosphate 

Sulphate 

Ammonia 

Chloride 

Nitrate 

TSS 

Chlorine 

Nitrite 

Sludge (Wet 

Unit 

Mg/l 

Mg/l 

APHA/Pt.Co 

Mg/l 

Mg/l 

Mg/l 

Mg/l 

Mg/l 

Mg/l 

Mg/l 

Mg/1 

Mg/1 

Mg/1 

Quantity 

7.5 

0.8 

21 

200 

8.25 

 

1 

55 

1 

70 

.25 

1580 

 

St. Value 

6-8 

250-300 

29-60 

220-250 

5-15 

1000 

5-10 

500-600 

10-15 

60-80 

1 

>1 

800 

 

Remarks: Waste water from processing industries e g. Dyeing , Printing , Finishing and 

washing causes great harmful effect on our environmental, As a result agricultural land 

loses its fertility, natural water becomes polluted aquatic life is destructive and crops are 

damages.                                                                   

 

So, it is important to control ETP plan. 



93 | P a g e                 ©  Daffodil International University 
 

3.12 Utility 

 

3.12.1 Source of Utility 

 

Electricity 

Gas 

Water 

Compressed air 

Steam 

PDB & Generator 

TITAS 

Pumps 

compressor 

Boiler 

 

 

3.12.2 Electricity 

Gas Generator is used for supplying electricity for the Production & office of the 

Montex Fabrics Ltd... 

 

Total power produced by Gas Generator - 945 KW = 1134 KVA 

Factory (Dyeing & Knitting) Power Needed for Installation - About 1200 KW 

Factory (Dyeing & Knitting) Power needed at running stage - About 720 KW 

Power Needed for Office - About 250 KW 

 

3.12.3 Boiler 

Boiler is mainly used to produce and deliver steam to different section as required. In 

Montex Knit Composite Ltd. four boilers are used to produce and deliver steam to 

different section. 

 

Specification: 

 

1.  Name 

Nos. 

Type 

Capacity 

Working Pressure 

Origin 

REVOTHERM 

02 

Fire tube 

6 tons / hr 

8Kg 

India 

 



94 | P a g e                 ©  Daffodil International University 
 

2.  Name 

Nos. 

Type  

Capacity 

Working Pressure  

Origin 

BORDERER 

01 

Fire tube 

 4.5 tons / hr  

8 Kg  

Scotland 

 

3.   Name  

Nos.  

Type  

Capacity 

Working Pressure  

Origin 

SHELLMAX 

01 

Fire tube 

4 tons / hr 

8Kg 

India 

 

 
Fig: Boiler 

 

3.12.4 Specification of the Boiler 

Technical Details Boiler Data 

Type  Fire tube boiler 

Manufacturer  OMNICAL BORSIG ENERGY 

Model no. DDHI 60-10 

Manufacturer country Germany  

Year of construction 2002 

Thermal capacity  3.9 MW 

Maximum steam out 6 ton/hr 



95 | P a g e                 ©  Daffodil International University 
 

3.12.5 Compressor 

Compressor is mainly used to deliver compressed air to different section as required. In 

Montex Knit Composite Ltd. five compressors are used to produce and deliver 

compressed air to different section. 

 

Specification 

 

Name   :  BOGE 

Nos  : 05 

Capacity : 774 It air compression/sec 

Origin  : Germany 

 

 

 

Fig: Air compressor 

 

 

The source of Gas is TITAS GAS LTD. 

The gas is supplied to gas generator or different section (Boiler- for heating water) 

from fee main line of the TITAS GAS LTD. 

 

3.12.6 Specification of Gas Generator 

Technical Details Generator Data 

Type Gas generator 

Manufacturer Cummins power generation 

No. of gas generator 03 

Model no. 315 GFBA 



96 | P a g e                 ©  Daffodil International University 
 

Manufactured country England 

Year of construction 2002 

Rated power Prime 

Rated  315 kw 

Power factor .8 

Voltage 400 

Rated current 568 

Frequency  50 

Rotating speed 1500 

Battery volt 24 

Control system PCCP 

Site altitude before derate 800 MASL 

Site ambient temp. before derate  40
o
C 

 

 

Fig: Gas generator 

 

3.13 Maintenance 

 

 

3.13.1 Objectives of Maintenance 

 

o To Keep the factory Plants, equipments, Machine tools in an optimum 

working condition. 



97 | P a g e                 ©  Daffodil International University 
 

o To ensure specified accuracy to product and time schedule of delivery to 

customer. 

o To keep the downtime of Machines to the minimum thus to have control 

over the production Program. 

o To Keep the Production cycle within the stipulated range. 

3.13.2 Classification of Maintenance 

 

 

 

 

 

 

 

 

 

 

 

 

3.13.3 Preventive Maintenance 

In Montex Fabrics Ltd. the Preventive Maintenance is a predetermined routine activity 

to ensure on tome inspection or checking of facilities to uncover conditions that may lead 

to Production break downs or harmful depreciation. 

3.13.4 Break down Maintenance 

In this case, repairs made after the equipment is out of order and it can not perform its 

normal functions. 

 

 

3.13.5 Maintenance Tools & Equipments and their Functions 

 

1. Combination tools (Spanner) 

Function: Tightening & Loosening of Nuts & bolts 

 

Maintenance 

Preventive Maintenance 

 

Break down Maintenance 

 

Mechanical 

Maintenance 

 

Electrical 

Maintenance 

 

Mechanical 

Maintenance 

 

Electrical 

Maintenance 

 



98 | P a g e                 ©  Daffodil International University 
 

2. Socket Ratchet set 

Function: Tightening of Nuts & bolts 

 

3. Slide Range 

Function: Tightening & Loosening of Nuts & bolts 

 

4. Pliers 

Function: Tightening & Loosening of Nuts & bolts 

 

5. Pipe threat Cutting Tools 

Function: To Cut the threat in Pipe. 

 

6. Bearing Puller 

Function: To assist the Opening of bearing from shaft. 

 

7. Pipe Range 

Function: Tightening & Loosening of Pipe Joint 

 

8. Pipe Cutting Tools 

Function: For Pipe Cutting. 